Appendix D

Pure Water Monterey Groundwater Replenishment
Project Water Quality Statutory and Regulatory
Compliance Technical Report

Pure Water Monterey GWR Project April 2015
Draft EIR Denise Duffy & Associates, Inc.



This Page Left Intentionally Blank

Pure Water Monterey GWR Project April 2015
Draft EIR Denise Duffy & Associates, Inc.



=

Pure Water Monterey

A Groundwater Replenishment Project

Pure Water Monterey Groundwater Replenishment Project
Water Quality Statutory and Regulatory Compliance Technical Report

February 12, 2015

Margaret H. Nellor, P.E., #C31997
Nellor Environmental Associates, Inc.

Nellor

Environmental

Associates, Inc.

In conjunction with:
Denise Duffy & Associates * Todd Groundwater * Trussell Technologies * James Crook
[...]
and measure chemical estrogenicity: in vitro methods (estrogen
binding assay, glucocorticoid receptor competitive binding
assay, yeast-based reporter gene assay, and MCF-7 cell
proliferation assay); in vivo fish vitellogenin synthesis assay;
enzyme-linked immunosorbent assays; and gas
chromatography-mass spectrometry. Procedures were
developed to extract estrogenic compounds from solids,
liquid/liquid methods for direct extraction from aqueous
suspensions such as primary and secondary effluents, and
concentration of estrogenic (and other) organics on hydrophobic
resins followed by organic fractionation during elution in a
solvent (alcohol/water) gradient. Field applications of these
techniques were designed to measure estrogenic activity
derived from conventional wastewater treatment and from SAT.
The stability of estrogenic contaminants that are removed on
soils SAT was investigated by extracting and measuring
nonylphenol from infiltration basin soils as well as by measuring
total estrogenic activity in soil extracts. The researchers
attempted to separate and measure estrogenic and anti-
estrogenic activities in wastewater effluent and conducted a

34




2/12/15

Project

Types of Water Studied

Health-effects data

multi-laboratory experiment in which a variety of wastewater
effluents and effluents spiked with known concentrations of
specific estrogenic chemicals were tested for estrogenic activity.
Significant variability in recycled water estrogenicity was
observed in bioassay results. Facilities with the longest hydraulic
retention times tended to have the lowest observed levels of
estrogenicity. Estrogenicity was efficiently removed during SAT.
The study also presented information on the advantages and
disadvantages of the bioassay test procedures evaluated.

Toxicological Relevance of
EDCs and Pharmaceuticals in
Drinking Water — Water

Drinking water (20 facilities),
wastewater (4 facilities - raw and
recycled), and food products.

The researchers used an in vitro cellular bioassay (E-screen)
with @ method reporting limit of 0.16 nanograms per liter (ng/L);
results were also converted to estradiol equivalents. The results

Research

(Snyder, 2007; Bruce et al.,

2010b)

Foundation #3085 showed that the vast majority of drinking waters were less than
the method reporting limit. The level of estrogenicity (in
decreasing order) was food and beverage products (particularly
soy based products) > raw wastewater > recycled water >

finished drinking water.

11. Role and Activities of the Independent Advisory Panel

MRWPCA has contracted with the National Water Research Institute (NWRI) to form and coordinate the
activities of an Independent Advisory Panel (IAP) for a 16-month timeframe to provide expert peer review of

the tech

nical, scientific, regulatory, policy, and outreach aspects of the GWR Project. The IAP has been tasked

with providing specific input on:

The proposed treatment technologies and operations, including the design and testing protocol for
the pilot system.

Review of the performance and operations of the pilot system.
Review of water quality data from the pilot system.

Feedback on the anticipated water quality of the proposed AWT Facility based on pilot system
results.

Feedback on hydrodynamics, hydrology, and the fate and transport of constituents in the AWT
Facility project water after subsurface application.

Feedback on protection of public health and groundwater quality.

Feedback on project planning, permitting, and public outreach.

The IAP is comprised of four experts in disciplines relevant to groundwater replenishment projects such as
engineering, regulatory criteria, public health, hydrogeology, risk assessment, and other relevant fields. The
IAP members are:

George Tchobanoglous, Ph.D., P.E., NAE; University of California, Davis (Davis, CA)*®
Jean-Francois Debroux, Ph.D., Kennedy/Jenks Consultants (San Francisco, CA)
Martin B. Feeney, P.G. CHG, Consulting Hydrogeologist (Santa Barbara, CA)*

Michael P. Wehner, MPA, REHS, OCWD (Fountain Valley, CA)30

%8 ph.D. — Doctor of Philosophy, P.E. — Professional Engineer, NAE — National Academy of Engineering.
»p G. - Professional Geologist, CHG — Certified Hydrogeologist.
* MPA — Masters of Public Administration, REHS — Registered Environmental Health Specialist.

35




2/12/15

The IAP held two meetings (October 2013 and May 2014) and provided two reports on their findings and
recommendations. Topics reviewed included source water characterization; the preliminary results of the
pilot testing; information on groundwater quality, groundwater modeling, and the vadose zone leaching
analysis; public outreach; water rights; and source control. The IAP also reviewed and provided input on the
conceptual project proposal submitted to DDW.

12. Proposed Groundwater Replenishment Project Treatment Design

Treatment for the GWR Project would be provided by the RTP’s existing primary and secondary
treatment processes and the new AWT Facility as described below. A description and analysis of the
treatment provided for the SVRP for tertiary recycled water for the Castroville Seawater Intrusion
Project area is not provided herein, but is provided in the Water and Wastewater Section of the EIR.

12.1. Regional Treatment Plant and New Source Waters

The existing RTP would provide primary and secondary treatment, the latter of which consists of non-
nitrifying trickling filters, bioflocculation, and clarification. The RTP currently receives and treats
approximately 17 to 18 mgd of residential, commercial, industrial wastewater and also accepts some dry
weather urban runoff, septage, and other discrete wastewater flows. It has an average dry weather
design capacity of 29.6 mgd and a peak wet weather design capacity of 75.6 mgd; therefore, the RTP has
capacity to treat additional flows. As part of the GWR Project, new source waters will be diverted to the
MRWPCA sewer collection system and combined with municipal wastewater for treatment at the RTP.
The new source waters would be:

e Monterey Peninsula urban stormwater and runoff, including water that flows into Lake El
Estero;

e City of Salinas urban stormwater and runoff from the southwest portion of the city;
e Salinas agricultural wash water, 80 to 90% of which is water used for washing produce;

e Urban and agricultural runoff and tile drainage water from the Reclamation Ditch and
Tembladero Slough (to which the Reclamation Ditch is tributary); and

e  Water from the Blanco Drain, an artificial, open-channel, drainage ditch that collects agricultural
tile drainage from approximately 6,400 acres of agricultural lands near Salinas.

12.2. Advanced Water Treatment Facility

The proposed new AWT Facility would have a design capacity to produce 4.0 mgd of purified water. The
facility would be operated to produce up to 3,500 AFY of purified water for injection.

Pilot Testing of the Advanced Treatment Facility

The AWT Facility would provide full advanced treatment (treatment of secondary effluent by MF, RO, and
AOP) as required in the State’s Groundwater Replenishment Regulations for subsurface application projects.
The AWT Facility would also include ozone as membrane pretreatment and post-treatment stabilization after
AOP. If needed, a BAF process can be added to the AWT Facility following the ozone treatment process.

A pilot plant testing program was conducted between mid-October 2013 and mid-July 2014, with extensive
sampling conducted between December 2013 and June 2014. The pilot facility treated a flow of 30 gallons
per minute (gpm) of undisinfected RTP secondary effluent with the goals of (1) evaluating the performance of
the ozone-MF-RO portion of the AWT Facility processes, and (2) developing design criteria for each unit
process. Although AOP will be included in the AWT Facility, it was not included in the pilot testing and
sampling program as design of an AOP system typically does not require a pilot demonstration and sufficient
information on treatment efficacy is available from existing groundwater replenishment projects. During the
pilot testing and the source water sampling campaign, agricultural wash water was diverted to the RTP as
influent to the headworks and mixed with municipal wastewater from April 1, 2014 through the end of the

36



2/12/15
sampling program.®! Data from this period are reflective of the blended water quality of these two sources.
The results of the pilot testing are presented later in the report.

The three main design parameters investigated in the pilot were:

e Ozone dose: High concentrations of large organic molecules present in the RTP secondary effluent
result in MF fouling, which reduces the flux*” through the membrane treatment systems; ozone
pretreatment can increase MF flux by breaking down these large molecules. The optimal ozone dose
would allow for a higher MF flux without generating excess ozone.

e  MF flux: Standard practice is to pilot MF systems to develop the design flux, which is influenced by
the quality of water undergoing treatment and by pretreatment, such as ozone.

e RO recovery: This refers to the proportion of RO influent that becomes feedwater to the AOP system
(RO permeate) versus the fraction of the influent that will be a waste stream containing the
concentrated contaminants by RO (RO concentrate). Theoretical demonstrations of RO recovery are
limited; thus, RO piloting is necessary to increase confidence in the design recovery of the RO
system.

Description of the Advanced Water Treatment Facility

The AWT Facility would receive secondary effluent from the RTP for treatment. The following is a list of the
proposed AWT Facility structures and facilities:

e Inlet source water diversion facilities to bring secondary effluent to the AWT Facility;
e Advanced treatment process facilities, including
- Ozonation.
— Biologically active filtration (optional).
- MF treatment.
- Booster pumping of the membrane filtration filtrate (with intermediate storage).
- Cartridge filtration.
- Chemical addition.
- RO membrane treatment.
— AOP using UV and hydrogen peroxide.
- Decarbonation.
— Stabilization with calcium, alkalinity and pH adjustment.
e Final purified water storage and distribution pumping.
e  Brine mixing facilities.

Figure 3 provides a simplified process flow diagram illustrating the proposed treatment facilities.

31 Source water was sampled in September 2013 prior to the beginning of the pilot testing.
*2 Flux is the flow rate through an individual membrane filter module expressed per unit of membrane surface area.

37



2/12/15

Collection System Existing Regional Treatment Plant (RTP) Process 1/ . ictine
Urban Agricultural Agricultural Primary Treatment Secondary Treatment trfar:':&t

Runoff Wash Water prainage

Primary Biological Bio- Secondary

Screening . ; N : i~
Sedimentation Trickling Filters  Flocculation Clarification

MRWPCA Wastewater

Proposed Advanced Water Treatment Facility Process

Upflow Biologically Membrane Reverse Advanced Product

Ozonation  Active Filtration Filtration Osmosis Oxidation Water
(BAF) optional (MF) (RO) (AOP) Stabilization
gl
To injection
- e — wells
RO
Filter backwash returned to primary Brine
\ 4
> To ocean

Excess secondary effluent blended with brine outfall

(when available) Brine

Mixing Station

Figure 3. Simplified Flow Schematic of Regional Treatment Plant and Proposed Advanced Water Treatment Facility Processes

38



2/12/15
13. Summary of the Groundwater Replenishment Project Water Quality and Compliance with
Groundwater Replenishment Regulations and Central Coast Basin Plan

This Section summarizes the water quality requirements for groundwater replenishment via subsurface
application of recycled water pursuant to (1) the 2014 Groundwater Replenishment Regulations and (2)
Central Coast Region Basin Plan, as well as the GWR Project’s ability to meet these water quality
requirements. This analysis was conducted using water quality data for source waters*® to the AWT Facility,
data from the pilot plant testing that evaluated several of the AWT Facility processes (ozone, MF, and RO) for
the removal of selected parameters, and documented removal efficiencies for the proposed AWT Facility
processes. In addition to the AWT Facility processes piloted, the GWR Project would also include AOP using
hydrogen peroxide and UV and water stabilization following AOP.

13.1. Water Quality Requirements Specified in the Groundwater Replenishment Regulations

The Groundwater Replenishment Regulations (SWRCB, 2014) specify compliance with recycled water quality
requirements, including controls for microbial pathogens (virus, Giardia, and Cryptosporidium), compliance
with drinking water standards for regulated chemicals, and controls for nitrogen and unregulated chemicals.
More specifically, the recycled water used for subsurface application must comply with the following:

e Pathogenic microorganism treatment requirements: the wastewater must receive treatment that
achieves at least 12-log enteric virus reduction, 10-log Giardia cyst reduction, and 10-log
Cryptosporidium oocyst reduction using at least three treatment barriers, including residence time
underground for virus

e  Primary MCLs in the CCR, Title 22:
o inorganic chemicals in Table 64431-A, except for nitrogen compounds
o radionuclide chemicals in Tables 64442 and 64443
o organic chemicals in Table 64444-A-A
o disinfection byproducts in Table 644533-A
e Secondary MCLs in CCR, Title 22, Tables 64449-A and 64449-B (upper limit)
o Title 22 action levels for lead and copper
e Other constituents:
o 10 mg/L total nitrogen
o 0.5mg/LTOC
e NL*

33 Secondary-treated effluent from the RTP would be the major source water for the AWT Facility. Additional sources of water will be
diverted into the existing MRWPCA wastewater collection system and treated by the RTP’s primary and secondary processes. These
additional source waters include: Lake El Estero and City of Salinas urban stormwater and runoff; Salinas agricultural wash water; and
agricultural and other drainage waters from the Blanco Drain, Tembladero Slough, and the Reclamation Ditch. Although Lake El Estero
has been proposed as a potential source water, its use would only occur if all other sources do not provide adequate quantities for the
recycled water needs. In addition, under the GWR Project its contribution to total influent flows to the RTP would be small (maximum
6% in some circumstances, with a monthly average of 2% only in a very dry year). Excess wastewater that has been treated to a
secondary level at the RTP that would otherwise be discharged to the ocean would be included as feed water to the AWT Facility.

* The NL requirements are more complex than a single exceedance of the numeric NL. The purified water used for replenishment is
monitored quarterly for NLs with accelerated monitoring initiated if the result is greater than an NL. If the running 4-week average is
greater than the NL for 16 consecutive weeks, the project sponsor must notify DDW and RWQCB and the project sponsor must take
corrective actions.

39



2/12/15
13.2. Source Water Monitoring

A one-year monitoring program from July 2013 to June 2014 was conducted for five of the potential source
waters. Regular monthly and quarterly sampling was carried out for the RTP secondary effluent, agricultural
wash water, and Blanco Drain drainage water. Limited sampling of stormwater from Lake El Estero was
performed due to seasonal availability, and there was one sampling event for the Tembladero Slough
drainage water.®

Pathogenic Microorganisms

To protect public health, groundwater replenishment projects must inactivate or remove pathogenic
microorganisms from the wastewater that is treated to produce recycled water prior to distribution. The
Groundwater Replenishment Regulations require minimum pathogenic reductions of 12, 10, and 10 logs for
viruses, Giardia cysts, and Cryptosporidium oocysts, respectively.